CATERHAM:

ASSENMBLY GUIDE

SUZUKI| — EDITION 1.2



CATERHAM:

ASSENMBLY GUIDE

SUZUKI| — EDITION 1.2

Your feedback and comments are welcome: assemblyguide@caterham.com

For help and build support enquiries contact: buildsupport@caterham.com

For help and support with IVA and registrations contact: ivaapplications@caterham.com



mailto:assemblyguide@caterham.com
mailto:buildsupport@caterham.com
mailto:ivaapplications@caterham.com

CATERHAM:



WELCONME TO YOUR NEVW CATERHAM KIT

Building your own Caterham is immensely rewarding and satisfying. Of course, it should be rememlbered
that you are building a high performance sports car, not a flat-pack wardrobe, so it will be a little challenging
from time to time; but we've set out to make it as easy as possible for anyone, whatever their skill level and
help is available should you need it.

But before you do anything else, pop the kettle on or pour yourself a G&T with a slice; and

READ THE NEXT THREE PAGES - THEY ARE REALLY IMPORTANT

No, they will not be very exciting unfortunately, but they are important nonetheless and you will regret it later
if you don'’t.

ASSEMBLY GUIDE — SUZUKI

caterHAm B



So there are four important things we need to think about NOW before
picking up a spanner:

This isn't the only guide you'll need
When to apply for an IVA test
Photography (no, really)
Arranging a post build check

Although we have made this guide as comprehensive as possible, the requirements of VA change from
time to time and even from test centre to test centre. Therefore, it MUST be read in conjunction with the ‘IVA
Checklist Guide’, the latest version of which can be downloaded from the Caterham website. You'll find the
refer-to-IVA-manual symbol in the bottom of each illustration where attention is required. Reading through
it now, will save pain later! Don’t assume that because you've found a reference to one item relating to that
page, it is the only one...

Once you have completed the assembly of your Seven, you are required by law to present it for an ‘Individual
Vehicle Approval test (better known as [VA), which is conducted by the Vehicle and Operator Services
Agency (VOSA) at a regional test centre.

We STRONGLY recommend that you apply for your IVA appointment at least a month before you think you
will complete your build, to allow for the application form to be processed at the snail’'s pace of bureaucracy.
Once accepted, your IVA application is valid for 6 months and test dates can be changed up to a minimum
of 3 working days prior to your appointment with VOSA (any later and you may incur a charge).

The IVA and Registration application forms, and a guide on how to complete them, are sent out on request
when you are midway or nearing completion of your build. Please email ivaapplications@caterham.com for
a copy of your prefilled documents.

B carermHAam.

ASSEMBLY GUIDE — SUZUKI


https://www.caterhamcars.com/en/models/assembly
mailto:ivaapplications@caterham.com

VOSA and the DVLA are a suspicious bunch and in order to register your car, you will need to provide proof
that it is amateur built. When you apply for registration, you will need to include photos from various stages
of you build, which will demonstrate to them that it is an ‘amateur build’.

Recruiting a few extras (your kids, your spouse, the cat, etc.) and some props (last year's Xmas tree, a radio
from the 1980’s and a rusty bike) will all contribute to a more authentic home-garage feel; proving that no
professional help (i.e. commercial workshop/garage) was involved in the build. Of course, feel free to have
yourself working away on the kit in the photos if one of your ‘extras’ can be trusted with the camera (not the
cat; they never get the exposure right).

ASSEMBLY GUIDE — SUZUKI

caterHAm.



Finally, we know you haven'’t started vet, but we need to tell you about the Post Build Inspection now, due to
availability at our service centres and the time it takes to get you a slot. Plan ahead!

What is the Post Build Inspection? This is a free service offered by all Caterham service centres which we
wholeheartedly recommmend you take up on prior to your IVA test. It ensures that your car is correctly
assembled and is road-worthy. All safety and operational aspects of your Seven will be checked, concluding
in a road test. This will enable us to advise you of any corrective work that may be required (which we will be
happy to carry out for you®). It is important to note that this is not the same as the VA test and whilst every
effort will be made to ensure your car passes, there is NO GUARANTEE of a first time VA pass.

*Obviously any additional work is not for free, but we will speak to you first so you can decide whether you
want to pay us to do the corrections or you want to do them yourself.

REMEMBER: Post Build Inspection slots are in high demand at our service centres and there may be a
two-month lead time at busy times, so please check on availability and book ahead!

All our service centres will be able to offer you a Post Build Inspection and VA service, where they take the
car to IVA on your behalf. This tends to increase the likelihood of a first time pass and means you don’t need
to take a day out to endure the test, which is beyond dull.

n CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



That's it, we're ready to start assembly
ENJOY

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ n



MY BUILD NOTES

Download the IVA Checklist Guide: www.caterhamcars.com
Book IVA Test
Take plenty of photos

Arrange post build check

This was more fun than | ever expected!

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



HINTS & TIPS

A ‘nyloc’ nut is one with a nylon insert that gets cut by the bolt
thread, making it resistant to unwinding itself. This means that

When using a torque wrench, listen/feel the click they should not be repeatedly re-used. This guide covers optional

and then stop. It does not need to be any tighter Chris B equipment your car may not havel
and you might actually weaken the fixing by Tiago O

‘over-torquing’ it. Always wind your torque wrench

setting back to free when you've finished with it.

John K

When using a spanner, always use the ring end wherever

Thread lock is used to stop possible. The open end is really only for those times that access
something coming undone, but is too limited for a ring spanner or socket.

Generally, metric Nyloc nuts have a 1500y 7 & 7 dr?p on Mick A

: : . the thread to be effective.
blue nylon insert and imperial ones a
, \ Jamie A
white nylon insert.
Creth Left and right are as viewed
> o from the driver's seat.
Teabag, boiling water, then the milk, in that order. .
Harrison P

Simon L

INm of torque

equals 0.730Ibft. . ‘ A ‘caphead bolt’ has a circular head with a hexagonal drive
Mick F It's good e keep your Yvork inside it. It is tightened with an allen key or hex drive socket.
i) el el Blzh 212 You el BT Capheads are useful where there is limited space around
to damage yourself or your new car! the head for a spanner or socket. They look nice too
tee B Richard T
A ‘epring washer’ has a split in it and squashes up
A bolt size is described by its thread diameter (e.g. closed when a fixing is tightened. It is usually used
M10=10mm) by the length not including the head (e.g. ©5mm). under a bolt head to help resist it coming undone.
James A Johns

caTerHAam. B

ASSEMBLY GUIDE — SUZUKI



n CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



Speak to an expert
buildsupport@caterham.com

EEEEEEEEEEEEE - vz caterHAm B



KEY

AA
AJ

AM

SYMBOLS

[tem number

Fixing item

S

R S Pack / R Pack
specific instructions

@m Required torgue (where applicable)

REPEAT ' Repeat on other side

Advice from factory
professionals

Now is a good time to take
some photos
e

Reminder to apply for your IVA test

@ Refer to IVA Checklist Guide

FIXINGS

o 44
Pack A cCATERHAM e
3ACZ0001A.
FRONT SUSPENSION DeDION CARS (METRIC)
This pack may nclude X fasteners o cover dferert optons
o orotnon | e o | UsooN (TR mem | e common | nomes | 9T USED ON ILLUSTRATION
1| an | B0 i | o | Lovervisnbons @:{Mmﬂ]ﬂ]ﬂﬂ]ﬂﬂ 1| aa [ sotmizxroo | oo 5 | Lowerwishoone _lU"ulUHI““I“Wl I
p
a
o | A0 | PANSO | awon | 2 | Veeerwiswore | 1 THINNNG
e — Aol bar . - .
5| AR | R | e | | o ks x4 <€—— (Indlicates number of each fixing requirec))
- Temporary use to
o | ar | orwess | ess | 1 | hepiadk opper
wishions ba ot
26 | mcnawsz | e | o | Loverwishoone
o | a | woramno | v | 4 | Uppervisnbone
[—
o | as | "W | weousz | 15 | Lovervisnbone

< (1 Greyeo’ out area indicates fixings are not
required for current step)

B caremrHAam.

ASSEMBLY GUIDE — SUZUKI



Adjustable
spanner

Allen key

Assistance

Axle stand

Brake
cleaner

Cloth

Combination
spanner

Copper
grease

Drill

Q22222777

L

-

=

Y

Drill bit

Engine
hoist

File

Flat head
screwdriver

Foam tape

Funnel

Grease

Heat gun

Hose
cutters

TOOLS

Instant
gasket

Junior
hacksaw

Latex
gloves

Loctite

Long nose
pliers

Mallet

Masking
tape

Muscle

Pop rivet
gun

Power
adhesive

Pozidrive
screwdriver

Ruler

Sanding
Drum

Scissors

Seal drift

Side
cutters

Silicone

Silicone
aun

Socket
wrench

Socket
wrench
(allen)

Spanner

Spirit level

Spray
adhesive

Spray lube

Stanley
knife

Stepped
drill bit

Super glue

Tape
measure

Torgue
wrench

Torx

Trolley jack

WD40

ASSEMBLY GUIDE — SUZUKI

caTerHAam. H



LET’S GET READY

PARTS TOOLS

X3

FIXINGS TIPS

When deciding how high your axle stands Some tape or foam on the
should be (the higher the better for working top of the axle stands will
on), don't forget that a complete car will stop them scratching the
need to come down off them, so make sure chassis.

your trolley jack can reach and lift the Matt T

height you set them too!

Mick F

n CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



LET’S GET READY

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ n



LET'S MAKE SOME NOISE

PARTS TOOLS

@ Horn kit (x2)
10mm
M 13mm

FIXINGS TIPS

pack C| caTerHAM

LIGHTING & HORNS

You may nheed to loosen the 15mm nuts
and rotate the horns in order to bring the
electrical connectors closer together.
Rich T

x2
X2

n CATEHHAM@ ASSEMBLY GUIDE — SUZUKI






START WITH THE SUSPENSION WISHBONES

PARTS TOOLS
@ Lower wishbone (LH & RH) 17mm
19mm
@ Upper wishbone (LH & RH)
@ Wishbone bush sleeve (x2) gmm
mm
FIXINGS TIPS
Pack A| caTerHAM % Pack A| cAaTERHAM e - ]
i Sczons For now, only tighten the nuts/bolts lightly and then Leave bolt AD
FRONT SUSPENSION DeDION CARS (METRIC) FRONT SUSPENSION DeDION CARS (METRIC) tOI"qu@ thcm up Wh@l’] the Gal" i5 ﬁniehed a”d OH the I0058 ":OI" HOW
R | i il ) Y el e round. This se e bushes correctly and ensure as we have to
— nd. This sets the bushes tly and ensures h {7
[ oo o | oo | (7] _ x2 HE B R -l (@) X2 the best handling. take it back out
2 0| sz o | 2 | S | (T g X2 Harrison P again to put
o | e | e o | 2 | oo | () X2 the headlight
B e e o I 1 x2 bracket on later.

The big washers are chamfered and John K
the chamfered side should be towards

o [ [ o [+ |t | (7 O 2 the wishbone.
Alex H
8 | A | syocnanio | wevero | 4 | Upperwishbone lr @:D x4
N
of e | o (Rl ( ( (;/w/‘ x14

n CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



START WITH THE SUSPENSION WISHBONES

SSSSSSSSSSSSS - vz caterHAMm B



NOW FOR THE STEERING RACK

PARTS TOOLS
@ Steering rack 10mm
13mm
@ Rack clamps (x2)
@ Column universal joint 5mm
@ Track rod end (x2)
13mm
@ VA cover (x2) 22mm
FIXINGS TIPS
Pack B| caTemHam ' Finding the right IVA cover isn’t The trackrod end needs to screw on
T obvious because it is effectively about 12 turns (it will be properly set
— a long cap. To use it, you cut the later when the tracking is done).
E———wmmm x4
closed end off. Matthew H
Jamie A
x2
x2 Apply grease to the inner ,
Remove the protective
surfaces of the rack ot ¢ th
x2 Don't fully tighten clamps which will make plastic cups trom the
: ) ; track rod ends before
x4 the steering rack it easier to rotate the )
: fitting.
for now. steering rack later on.
Lee B
DanD Chris B
x4

n CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



NOW FOR THE STEERING RACK

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ ﬂ



AND THEN THE DAMPERS

PARTS TOOLS
@ Spring / damper (x2)
6mm
@ Bush sleeves (x4)
TIPS
EFIXINGS Put the top of the damper on first S be 2 tiaht fitl
. and be careful not to let it swing into ¢ boltom can be a tig ‘
Pack A cATERHAM % Pack A cATERHAM WZ::;::% the side of the chassis. Mick £
FRONT SUSPENSION DeDION CARS (METRIC) FRONT SUSPENSION DeDION CARS (METRIC) Grant P

You may need to press inwards the side skin to make
sufficient clearance for the upper damper bolt. Don’t worry,

you won't damage your paint in doing this.

James A

Fixings not contained in the pack will be

; - - The front damper bush sleeves [t is much easier to tighten the
supplied loosely fitted to the chassis and ; . . .
the wishbone are identical and can be fitted in top damper bolt using a ©mm ball
either the top or bottom bushes. ended Allen socket.
Richard T LeeB

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



AND THEN THE DAMPERS

SSSSSSSSSSSSS - vz caterHAMm B



IT’S TIME FOR THE WINGSTAYS

PARTS TOOLS

@ Wingstay (LH & RH) 19mm
22mm

@ Front brake & upright assembly (LH & RH)

@ Steel wheel hub spacers (x2)
@ Screws (x4)

=7y | B 2.5mm

N
\3 -
=

TIPS

The drilled hole is for the side repeater earth that we'll fit later. It's easier to
drill from the top and down through both sides of the tube, rather than through
one side from the bottom (where the earth will be fixed).

Tiago O
FIXINGS Some of the fixings
= Put the uprlght aﬁﬁ@mb]y into r@qujr@d and shown on
Pack A| caTerHAM % Pack A| cAaTERHAM | wmwe the lower wishbone spherical the drawings, such as
FRONT SUSPENSION DeDION CARS (METRIC) FRONT SUSPENSION DeDION CARS (METRIC) JOlHt’ th@n atta(;h th@ traCk rOd th@ ba” JOth HUt, are
wwwwwwwwwww n:.:: aymnlude:::;eo/:stenersmcoverdwerenl:i!::; — symcruueemfssxenersmcoveru.nmm?::::; — en d b e _F ore ti @ht 6Hi n g th e [ ower a[r@a dy on the par‘t an d

upright nut. This will preyent not in the fixing pack. Use the plain
the assembly from turning and Anthony L nut to pull the

contacting the side skin. top ball joint
John'S home before
x2 using a nyloc,
x2 H otherwise the
X1 - ] Retmove and discard the washer and full ulb 5pagerj S o il spin.
nyloc that comes fitted on the back of only require ChiaN
the stub axle before fitting the wingstay. i Uit Sl
A half nyloc from the fixings pack should wheels.
Grant P

then be fitted but without a washer.
Rich T

n CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



IT’S TIME FOR THE WINGSTAYS

SSSSSSSSSSSSS - uRATEC caterHAM. K



Now is a good time to take some photos

n CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



Have you applied for your IVA yet?

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ n



LET THERE BE LIGHTS

PARTS TOOLS
( : ) Headlight assembly (x2) &
17mm
@ Indicator pod (LH & RH)
8mm @
Indicator assembly (x2) 17mm ‘I;\
24mm
@ Headlight bracket (LH & RH)
@ VA trim
@ Heat shrink TIPS
@ Grommet (x2) It's very important to read the IVA Guide This is the trickiest
before starting this job to ensure grommets job on the car, so once
and sheathing are in the right place. It's very done you can breathe a
AR difficult to add them once fitted! sigh of reliefl
John's Tiago A
Pack C| caTeAHAM
LIGHTING & HORNS
= b - Do not attach the econoseal plug onto the headlight wires until they have passed
el i [ @ ¢ X6 through the upper wishbone bracket. Leave this unplugged from the chassis
connector for the time being as you will heed to add another wire later on.
Jamie A
The tab on the headlight bracket (4) hooks
Glue IVA trim all around the under the wishbone bracket on the chassis.
edge of the pod before fitting. The wires exiting the headlight bracket
The smaller side should face are then fed through the hole in the upper
outwards. wishbone bracket.
Chris B Harrison P

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



LET THERE BE LIGHTS

catTerHAMm. El



FITTING THE BRAKE HOSES

@ Brake hose kit
@ Copper washer (x2)

Py 44
Pack A| caTERHAM %

FRONT SUSPENSION DeDION CARS (METRIC)

This pack may include extra fasteners to cover different oplions

usepon ILLUSTRATION

Basic
oescrpTion | numser | O

PARTS TOOLS
13mm (x2)
9/16”
FIXINGS TIPS
l:;ck Al cateAHAM P
Sacaomia The hose will want to curve once fitted. Brake hoses come in

X2

FRONT SUSPENSION DeDION CARS (METRIC)

This pack may include exira fasteners (o cover diferent oplions

usepon ILLUSTRATION

Basic
oescrpTion | wumser | O

the rear of the car.
Khalfani D

Discard the gold coloured
adaptors and fit the grey
coloured adaptors which
have a step for the copper
washer to locate over.

Simon L

Make sure the curve points towards packs of 2: 2 front, 1 rear.

Anthony L

Do not use the small copper washers
supplied with the brake hoses. The
correct ones are supplied separately
and measure 1&mm external diameter.

Mick F

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



FITTING THE BRAKE HOSES

AssEMBLY GUIDE - vz catTerHAanm. BH



LAST PART OF THE FRONT SUSPENSION: CONNECTING THE TWO SIDES TOGETHER

PARTS TOOLS

Anti-roll bar
13mm

Anti-roll bar bracket (x2)

Anti-roll bar rubber (x2)

Anti-roll bar ball (x2)

Loctite 243 /

Anti-roll bar dust cover (x2)

QIOINOIO)

FIXINGS TIPS
Pack A| caTERHAM % l:;ck A| cateRHAM | -
— D Grease the balls and cups generously. Getting the

FRONT SUSPENSION DeDION CARS (METRIC) FRONT SUSPENSION DeDION CARS (METRIC) MattT agecmblcd al/'ti_.r\o”

— i bar fully into both

cups on the upper

x4 wishbone can be a bit
Check that the colour of the mounting of a fight. It's made
rubbers matches the colour spot on the bar. of springy stuff, so
John K don’t worry that you

Anti-roll bar A
ot reocets | | JNITHID

are bending it.

Jamie A

Use the thread lock on the thread of the

anti-roll bar, not in the thread of the ball.

Dan D

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



LAST PART OF THE FRONT SUSPENSION: CONNECTING THE TWO SIDES TOGETHER

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ E



FITTING THE RADIATOR

Radiator

Fan

Radiator bobbins (x4)

Fan mounting feet (x4)

OO

— 44
Pack D| caTeRHAM %

COOLING SIGMA

This pack may include oxira fasteners to cover diferent options

ILLUSTRATION

[xé Fan to radiator
6 | DF | nocnums | wivre | 8 [x4 SV radiator
lbracket

Y
—
7| 06 | pwnnane | wers | o | Radatorbostin © a

Radiator bobbin
front

e not o scale.

PARTS

FIXINGS

x4
x8

x4
x4
x4

Pack D| caTeRHAM

ET
eI
SACz0004A

COOLING SIGMA

This pack may include oxira fasteners (o cover diferent options

x8

TOOLS
13mm
10mm
M 1Z3mm
TIPS

Be careful to tighten the The fan should have a ‘flat’ section on the
fan gently and with just rim. This should be at the top and bottom.
a l’lip. Grant P

Dan P

Be careful when tightening the rubber
bobbins as they can twist and split.

James A

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



FITTING THE RADIATOR

)

5 S

DG
DJ

catTerHAMm. El

ASSEMBLY GUIDE — SUZUKI



THINGS ARE HEATING UP

PARTS

@ Heater Cradle clip 10mm
7mm

@ Valve @ % rivet

@ Heater cable I %2
19mm

@ Lower hose 110Omm (cut from long length)

@ Upper hose 120mm (cut from long length)

@ Grommet

@ Cable tie

FIXINGS TIPS
Pack D| caTerHAM Pack D| caTerHam You'll know when you have adjusted the cable
COOLING SIGMA COOLING SIGMA Remember to I"@mOVC

correctly as the valve will be able to reach
both the fully open and fully closed positions.
Chris B

fasteners o cover different oplions /ay include extra fasteners (o cover different opions

bunhgs from heater.

Jamie A

[t's worth re-tightening the jubilee
clips after a couple of journeys.

X2 x4
Johns
Cutting and gluing the
grommet back together
If you don’t have a cradle clip and a is easier than removing
rivet to hand, you will find some in the wires from the plug.
the chassis fixture pack (ZCHOT1). Anthony L

Lee B

E CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



THINGS ARE HEATING UP

SSSSSSSSSSSSSSSSSSSS catTerHAM. B3



THE ENGINE GOES IN

@ Engine / gearbox assembly
@ Engine mounting rublbers (x2)

SERIAL NUMBER
p cATERHAM a0P0128

FASTNER PACK - MISCELLANEOUS (METRIC)

Please note: This pack may include exira fastners to cover different options

No_| DESCRIPTION PART NUMBER | Q1Y DRAWING

Bolt 1/2° X2 1/2° UNF.
4 | capnead Bottwitn piain

Section & imperial threaded | BFCHI/2X2S | 2
i

Bolt M8 X 50 Grade 8.8
2| Bolt with plain section & BMBX50 1
Metric threaded section

Bolt M8 X 45 Grade 8.
3| Boltwith plain section & BMBX45 3
Metric threaded section

‘Setscrew M8 X 25

SMBxes 2

sMaxz0 4

& metric full

Hexagonal head
threaded section

Setscrow M6 X 20
Grade 8.

Hexagon head & metric ful SMexz0 2
threaded section

Setscrew M8 X 16
Grade 8.8

Hexagon head & metric full
threaded section

SMBX16 3

‘Setscrew M6 X 16
Gr

e ad & metric full sMexe 4
thr ction

9| With Metric thread & Nyloc NMYF8 10
locking mechanism

6
10 | With Metric thread & Nyloc NMYF6 2
locking mechanism

Q@@]

olo/o|T|¥|§

6
Plain nut with metric thread NMPF6 2
ful

Please note: Drawings are not to scale Page 1 0f2

PART

S

FIXINGS

Engine crane

10mm socket
13mm socket

L
S
S="| 1
N

" cATERHAM 20P012A
FASTNER PACK - MISCELLANEOUS (METRIC)
Please note: This pack may include extra fastners to cover different options
= Torsomerion o wowen oy o
12 (BN ey | e | 0| (O)
13 | Spitpin 116" X 3/4° e | 1| =
o Ml oy | W | 5 | D)
21 section & imperial threaded BFCH1/2X1 1
o

When fitting engine rubbers
and mounts, fit as loosely
as possible g0 you can wiggle
things to get bolts in.

James A

Be careful not to damage
the fuel purge valve when
manoeuvring the gearbox
into position.

LeeB

TOOLS

TIPS

Tighten gradually once all bolts are in.
Chris N

Protect the chassis with soft
stuff such as cardboard or

folded towels / blankete.
Harry P

B caremHam.

ASSEMBLY GUIDE — SUZUKI



THE ENGINE GOES IN

SSSSSSSSSSSSS - vz caterHAMm. El



THE ENGINE IS FINALLY IN

@ Engine mounts (x2)
@ Turbo inlet housing

10mm

5mm
6mm
8mm
%H

s

Unmarked bag:
* M6 bolts (x1)
* M8 bolts (x2)
* M1O bolts (x5)

See IVA guide — how to secure a loom.
Grant P

B caremHam.

ASSEMBLY GUIDE — SUZUKI



THE ENGINE IS FINALLY IN

/|
$5

y
-

%)
3‘,,

/ﬂ

catTerHAam. H

ASSEMBLY GUIDE — SUZUKI



FINISHING THE GEARBOX

PARTS TOOLS
@ Gear lever
13mm
@ Gear lever mount
@ Gearbox mount % 6mm
M 13mm
FIXINGS TIPS

Fixings packed with engine
It can be fiddly to align the gearbox You will need to unwind the
mounting bolte... a bit of patience two gear lever housing bolts to
and perseverance will help. allow the gear lever to drop into
Mick F place. These bolts can then be

re-tightened and the plastic cup

inserted on top.

Chris B

H CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



ATEN

=

/

2

FINISHING THE GEARBOX

N

N

)

o
00

catTerHAanm. H




FILLING AND CHECKING THE ENGINE AND GEARBOX OILS

PARTS TOOLS

Gearbox Oil (54 AT 75W-90)
19Mmm

FIXINGS TIPS

The engine is supplied pre-filled with oil from the factory, but
it is always best to double check the level on the dipstick
before starting the engine.

LeeB

Remove the 19mm filler plug on the
top of the gearbox, add the correct
quantity of oil and re-fit the filler plug.
Harry P

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



FILLING AND CHECKING THE ENGINE AND GEARBOX OILS

IMPORTANT

=7

Suzuki 660cc Turbo Charged Engine
Engine oil capacity = 2.35 Litres
Gearbox oil capacity = 1.25 Litres

ASSEMBLY GUIDE — SUZUKI

catTerHAMm. El



FITTING THE AIRBOX INFO

Airbox

Alr filter

Sealing rubber

Rubber bobbins (x3)

MAF sensor

OO

fixings packed with airbox:
» Cross head screws (x6)

* Shake proof washers (x6)
* M5 plain washers (x3)

* M5 spring washers (x3)

* M5 plain nuts (x3)

* M6 cap head bolts (x2)

* M6 plain washers (x2)

* M6 nyloc nuts (x2)

PARTS

FIXINGS

=222z | 6mm

& 8mm

M 10mm

If the MAF sensor is a tight fit
then you can enlarge the airbox
opening using some sandpaper.
Lee A

TOOLS

TIPS

5mm

The sealing rubber can be hard
to push onto the airbox edge, so

holding the inside of the inlet tube
will prevent it from eplitting.
Dan P

B caremHam.

ASSEMBLY GUIDE — SUZUKI



FITTING THE AIRBOX INFO

catTerHAM. B



FITTING THE EXPANSION BOTTLE

PARTS
@ Expansion bottle
@ Expansion bottle cap
@ Expansion bottle bracket
@ Mounting bar
FIXINGS

Fixings packed in cooling box

TOOLS
& 13mm socket
10mm (x2)
13mm
( 3mm
TIPS

You may find it easier to assemble

these parts on the workbench.

Jamie A

Simply tighten the
bottle cap until it clicke.

Chris N

B carerHAMm.

ASSEMBLY GUIDE — SUZUKI



FITTING THE EXPANSION BOTTLE

catTerHAam. O



FITTING THE BOTTOM RADIATOR HOSE

PARTS TOOLS

@ Bottom radiator hose
7mm

FIXINGS TIPS

Pack D| caTerRHAM Pack | caremAHAam If the hose is a tight fit then a
COOLING SIGHA COOLING SiGhA squirt of rubber lubricant will help.

ra fasteners {o cover diferent options ra fasteners {0 cover diferent options

Grant P

X2

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE BOTTOM RADIATOR HOSE

catTerHAanm. B

ASSEMBLY GUIDE — SUZUKI



FITTING THE TOP RADIATOR HOSE

PARTS TOOLS

@ Top radiator hose
7mm

FIXINGS TIPS

Pack D| caTerRHAM Pack | caremAHAam If the hose is a tight fit then a
COOLING SIGHA COOLING SiGhA squirt of rubber lubricant will help.

ra fasteners {o cover diferent options ra fasteners {0 cover diferent options

Grant P

X2

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE TOP RADIATOR HOSE

catTerHAanm. B

ASSEMBLY GUIDE — SUZUKI



FITTING THE RETURN HOSE

PARTS TOOLS

@ Straight plastic joiner
7mm
@ %6 hose reel

FIXINGS TIPS
Pack D CcCATERHAM 2 Pack D CcCATERHAM = .
SR o Although the hose is labelled as fuel The hose reel length
e T s s e — hose, this is also coolant resistant. supplied is plentiful and will
o [z | weoon s e e T o] o it s
Tiago O

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE RETURN HOSE

CATERHAM.

ASSEMBLY GUIDE — SUZUKI



FINISH THE TURBO PLUMBING AND CONNECT THE FUEL HOSE

PARTS TOOLS

@ Turbo casting assembly %
10mm
( 5mm

FIXINGS TIPS

Make sure that you remove any
protective tape covering the
exhaust gasket before assembling.

Anthony L

B caremrHAam.

ASSEMBLY GUIDE — SUZUKI



FINISH THE TURBO PLUMBING AND CONNECT THE FUEL HOSE

catTerHAam. B

ASSEMBLY GUIDE — SUZUKI



FITTING THE INTERCOOLER

@ Intercooler

8mm
@ Rubber bobbins (x4)
M 8mm

Unmarked bag:

* M5 plain washers (x8)

* M5 spring washers (x8)
* M5 plain nuts (x8)

m :ATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE INTERCOOLER

catTerHAam. E

ASSEMBLY GUIDE — SUZUKI



FITTING THE THOTTLE BODY HOSE

@ Throttle body hose
7mm

- _FIXINGS . TiPs
Fixings packed with airbox

If the hose is a tight fit then a

squirt of rubber lubricant will help.

Grant P

E CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE THOTTLE BODY HOSE

)

A

{ )
Ol,
)
W=
=/

|V —

catTerHAnm. H

ASSEMBLY GUIDE — SUZUKI



FITTING THE INTERCOOLER INLET HOSE

@ Intercooler hose
7mm

- _FIXINGS . TiPs
Fixings packed with airbox

If the hose is a tight fit then a

squirt of rubber lubricant will help.

Grant P

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE INTERCOOLER INLET HOSE

/\:\ CF N\
iﬁ%w

ln..:‘,‘,“
<S>
>
55>
(s>

8 )

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ E



FITTING THE PURGE VALVE HOSE

@ 79mm hose reel

7mm

- FIXINGS
Fixings packed in cooling box
If the hose is a tight fit then a
squirt of rubber lubricant will help.
Grant P

E CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE PURGE VALVE HOSE

@

\

QO

(€

AW

=D

)
i\
7

O C QQ

O

&

N

[SIRS)

2

SIS

""la‘r“\
<5
<>
o‘

(s>

ASSEMBLY GUIDE — SUZUKI CATEHHAM@



FITTING THE LOWER HEATER VALVE HOSE

PARTS TOOLS

@ Lower heater valve hose
7mm

FIXINGS TIPS

If the hose is a tight fit then a
squirt of rubber lubricant will help.
Grant P

COOLING SIGMA

lude extra fasteners to cover diferent options

E CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE LOWER HEATER VALVE HOSE

A

)
)

\

%

catTerHAnm. B

ASSEMBLY GUIDE — SUZUKI



FITTING THE UPPER HEATER VALVE HOSE

PARTS TOOLS

@ Upper heater valve hose
7mm

FIXINGS TIPS

If the hose is a tight fit then a
squirt of rubber lubricant will help.
Grant P

COOLING SIGMA

lude extra fasteners to cover diferent options

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE UPPER HEATER VALVE HOSE

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ ﬂ



FITTING THE AIRBOX HOSE

@ Airbox hose
@ Cable tie

7mm

/

- FIXINGS
Fixings packed with airbox
If the hose is a tight fit then a
squirt of rubber lubricant will help.
Grant P

E CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE AIRBOX HOSE

AssEmELY cUIDE - cvzua catTerHAanm. B



FITTING THE TURBO SOLENOID PIPES

PARTS
@ Solenoid pipes (x5)
@ P-clip
@ M6 cap head bolt
@ M6 plain washer
@ M6 nyloc nut
FIXINGS

Fixings packed with engine

( 5mm

M 10mm

It is very important that these
pipes are connected to the

correct places so take your time.

Chris N

TOOLS

TIPS

It is important that these pipes
are not restricted or kinked in
any way, therefore you should be

careful not to overtighten your
cable ties.
LeeB

B caremrHAaMm.

ASSEMBLY GUIDE — SUZUKI



FITTING THE TURBO SOLENOID PIPES

J
=a
=27

catTerHAnm. B

— SUZUKI

ASSEMBLY GUIDE



FITTING THE CLUTCH HOSE

PARTS TOOLS
@ Clutch hose 9
716

me/ Y6
@ Adaptor
@ Banjo bolt
@ Copper washers (x2)

FIXINGS TIPS

Fixings supplied in clutch hose kit

Once fully tightened, ensure that The locking clip is supplied pre-
the hose is not kinked or twisted. fitted to the slave cylinder;

John s therefore, you will need to remove
this before fitting the adaptor
and refitting the clip.

Mick F

E CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE CLUTCH HOSE

CATERHAM.



FITTING THE PROPSHAFT

@ Propshaft

Remove the plastic bung
from the tail of the
gearbox before attempting
to fit the propshaft.

Johns

ASSEMBLY GUIDE — SUZUKI

B caremHAam.



FITTING THE PROPSHAFT

catTerHAnm. B



ASSEMBLING THE AXLE

PARTS TOOLS

Breather spring 2mm
19mm

Differential

Breather seal

®OE

Copper brake pipe Differential bolts (x8)

Brake pipe clips (x5)

) o
Qil drain plug & washer
Loctite 577

Breather cap

Qil filler plug & washer

WOOOO®O

FIXINGS TIPS
Fixings packed with axle
It's easier to push the clip bases The plastic washer is for
into the axle brackets, followed by the filler plug, not the
fitting the clip jaws and lastly the drain plug.
brake pipe. ChrisN
Lee A

The indentations in the breather cap are designed to fit
into the slot in the axle breather. A tap with a mallet

will help to get it seated.
John K

CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



ASSEMBLING THE AXLE

SSSSSSSSSSSSS - vz caterHAMm. E



INSTALLING THE AXLE AND CONNECTING THE PROPSHAFT

PARTS TOOLS
@ M8 bolts (x4)
12mm
@ M8 spring washers (x4)
@
+ w
FIXINGS TIPS

Fixings packed with axle
Lifting the axle into the chassis The diff is the heaviest part
i a two-person job, one laying s0 the axle will always try
underneath the chassis and the and rotate downwards.
other feeding the axle in from the Chris B
left-hand side.

John s

CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



INSTALLING THE AXLE AND CONNECTING THE PROPSHAFT

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ E



FITTING THE RADIUS ARMS

@ Radius arms (x2)
@ Bush sleeves (x2)

[Brawings are for Tustraiive purposes orly and =

74 | ___PACKNUMBER |
Pack CATERHAM
e
FASTENER PACK - SEVEN 160/165 LIVE AXLE & A-FRAME
==
P IR ) p— ]
| [ v | o | oo | [ I
BoltM12X 65 Drop bracket to
3 phcioreall LTIV I A-frame to diff \mﬂmﬂ]
o Ol et T R 1)
P
P o —
f sl O 4 i
Drop bracket to A- /
, W | s | o | v o eraset <<—)> oD
chassis. — o
s e | s | 1 | Ataneion <<_)> 0D
s WooNd | sozznaan | 4 Damper D
0 el s | 4| orop racket pengs fams)

e ot o scale.

Page 1012

PARTS

FIXINGS

17mm
19mm

=22 | 10mm

19Mmm

8mm

N
N
=
<

Pack 74

CATERHAM

[_Packwuweer |
3GOZ0001A

FASTENER PACK - SEVEN 160/165 LIVE AXLE & A-FRAME

T

s pack may include exira fasteners (o cover diferent options.

wroe T o
e | pie T owwt Tore ] useoon Jr—
| [ e | 2

RS

Y

W | iz | 16 | Atamespocing N

Waer
o] [Nk | sozawn | 6 | camper

A

-
W s | e | 5| orp bracet ings

[
" e | wesss | 1

e
17 Noton Waster | zzvzvass | 2 Aframe
oo o oo o o T w0 T

TIPS

If hecessary, run a 10mm drill bit
through the chassis bosses to

It is best to torque the rear
clear any excess powder coat.

suspension fixings under

Chris B
e load, to prevent the bushes

from becoming stressed.
Johns

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



FITTING THE RADIUS ARMS

il =

SSSSSSSSSSSSS - vz caTterHAMm B




FITTING THE REAR DAMPERS

Dampers (x2)

Damper sleeves (x4)

74 |___PACKNUMBER
Pack CATERHAM
e
FASTENER PACK - SEVEN 160/165 LIVE AXLE & A-FRAME
o
SR BT B P p— p—
| [ v | o | oo | [ I
BoltM12X 65 Drop bracket to
s ngse s + | Armmoan | [] T
| e 2 | [ D
o
5 M10X 70 3622000 | 2 FEsEmin
o T
. 52 | | 4 H
_— s
7 s waveiz | 4 | fram & orop bracket
=X
s e | e | 1 | Adametoain
s et | sozazsn | 4 | Damper e
1 I R0 P O s

PARTS

FIXINGS

AV

Pack 74

CATERHAM

FASTENER PACK - SEVEN 160/165 LIVE AXLE & A-FRAME

This pack may include exira fasteners (o cover diferent options.

P

e -
e oeise [ o Tan ] useoon J—
2| | wewe | 2
ik,
s ponsiosr | oz | 16 | Atiame spacng
.
1| [woxiexe | sozamm | 6 | Damper
et
s werws | & | orop brackt fings
R
vs e | wssss | 1
e
17 Mon Washer | 2znpvaes | 2 Aframe
|Exnings e ot pposss vy and are ot s o7

17mm

17mm

8mm

It's easier to fit the top of the
damper into the chassis before

tackling the bottom.

Lloyd D

TOOLS

TIPS

CcCATERHAM.

ASSEMBLY GUIDE — SUZUKI



FITTING THE REAR DAMPERS

catTerHAM. K

ASSEMBLY GUIDE — SUZUKI



FITTING THE HALF SHAFTS

PARTS TOOLS
@ Half shaft assembly (x2) N
@ Wheel speed sensor (x2)
@ Oil seal (x2) & 10mm
12mm
@ QOil seal protector (x2)
60mm
@ M8 bolts (x8) ﬁ
@ M6 bolts (x2) %
FIXINGS TIPS
Fixings packed with axle
The seals should be fitted with the Carefully hit the oil seal into
hollow side facing inwards. place until it seats against
John K the plastic seal protector.

Jamie A

The speedo sensors are handed, as
the wires should be facing downwards.
Lloyd D

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE HALF SHAFTS

SSSSSSSSSSSSS - vz catTerHAM B



FITTING THE A-FRAME

PARTS TOOLS

@ A-frame
19mm (x2)
@ Nylon washers (x2)
M 19rmm

FIXINGS TIPS

Pack 74 _mm_ Pack 74 ;&m o . . ,
CATERHAM CATERHAM You are aiming to centralise the axle in the chassis,
FASTENER PACK - SEVEN 160/165 LIVE AXLE & A-FRAME FASTENER PACK - SEVEN 160/165 LIVE AXLE & A-FRAME N . .
T e o T P T o T by adjusting the number of spacing washers between
S RN B i — — the forward bushes and the chassis.
— o Vincent M
2 Samzxss | oo | 2 | Drpprsetto s s | oz | 16 | Adrame spacing
4 SAMIOX 10 | iy | 5 e s panttse | wore | 5 | Dropbracketings . .
It is best to torque these fixings under
s Wt | o | 2 | Redusamio 1 ate | wessn | 1 R o g
: % load to prevent the bushes from twisting.

e erol v N | zzases | 2 Adrame (o
[l S || - [ " O Mick F
o RN tanves | 4 [ Drop bracket fxings. D
I Bl P ©)

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE A-FRAME

ADJUST AS
kK REQUIRED

SSSSSSSSSSSSS - vz caterHAMm. Bl



FITTING THE HANDBRAKE

PARTS TOOLS

Handbrake assembly

Handlbrake clevis pin

Handbrake clevis

10mm (x2)
13mm (x2)

Clevis pivot

Clevis pivot bolt

Cable locking pins (x2)

Handbrake cable

VOOOO®O

TIPS

FIXINGS

Connect the handbrake warning light connector

E cATERHAM E CATERHAM [ spoiza The clevis pivot does not onto the upper of the two terminals.
T R GRS | R R RS want to be locked. Doing DanD

R T 2 o BT T T 2 o BT the fixings up tight and

. m”ww womas | 2 vl | e || © then loosening by % of a

o R | owe | o | sptrin e Xl spec | 1| O==—— turn is a good guide. The handbrake lever bracket
o[BS | o | u fommrmexse | oo | 1 | G Grant P should be mounted in the
o | e | B o | won | 2| ©) lower of the two holes.

° g:?.::m swezo | 4 o (LN oy | e |5 | ©) Anthony L

= e — Use pliers to bend the legs of

: MM e || o | e || (©) the split-pins once in place,

i - o P oy | s | o | © which then holds them loosely After plugging on the connector,
[ | w0 @ o [ By | e | 1] () in the clevis pins. secure any excess wire with a cable tie.
" B | W 2] @ @@ o [, | wos || [EBN Chris B

B caremrHAam.

ASSEMBLY GUIDE — SUZUKI



FITTING THE HANDBRAKE

catTerHAM. B



FILLING THE DIFFERENTIAL OIL

@ Diff oil (§3 AX 80W-90)
%" Drive

m :ATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FILLING THE DIFFERENTIAL OIL

IMPORTANT

=7

Differential = 1.3L

SSSSSSSSSSSSS - vz catTerHAMm. B



Now is a good time to take some photos

E CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



Have you applied for your IVA yet?

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ E



FITTING THE EXHAUST

PARTS TOOLS

Catalyst 10mm

13mm

Link pipe

Silencer 13mm
22mm

Mounting brackets (x2)

Bobbins (x2)

Clamps (x2)

LLambda sensor

WOOOO®O

FIXINGS TIPS

Fixings packed with exhaust

Don’t overtighten the bobbins
as they can twist and split.

Harry P

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE EXHAUST

catTerHAnm. B



GIVING IT SOME DIRECTION

PARTS TOOLS

Lower steering column
5mm

4mm

Upper steering column

Steering column clamp plate
"

Grub screw

Steering column bush

QYOICIOIONS),

M, n
76

7, n

%6
Steering column clamp M 10mm

13mm

FIXINGS TIPS
Pack B| caTemHam e Check clearance along Fut the clamp in the middle of column with Grease the steering bushes.
e the length of the steering the grooved face of the clamp plate @ Lee A
—=EE= column to ensure that it against the column.
does not foul against any Jamie A
e i - x2 components. If necessary,
g || S | X2 rotate the steering rack.
‘e aa <::2> D x1 Dan P q q
When fitting the steering column
clamp, begin by fitting the two clamp
Once the steering rack is in the correct bolts, then tighten the grub screw
position, you can go ahead and tighten the and finally secure it with the locknut.
rack clamp fixinge. Tiago O
Harrison P
x2
x2

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



GIVING IT SOME DIRECTION

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ n



JUST WINGIT

@ Cycle wing (x2)

PARTS TOOLS

19mm )

FIXINGS TIPS
Key the wing & wingstay You may need to bend the arms of
before using adhesive. the wingstay to make the wing level.
JohnS Anthony L

Do a 'dry run' first to make

sure the wings are level The dfictianes G

before using power adhesive. the front edge of the

Chris N wing to the wingstay
should be 75mm.
Lee A

E CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



JUST WINGIT

0

catTerHAM. B

ASSEMBLY GUIDE — SUZUKI



TAPE IN PLACE FOR 24 HOURS

m :ATEHHAM@ ASSEMBLY GUIDE — SUZUKI



SSSSSSSSSSSSSSSSSSSS

catTerHAM. B



SOME EXTRA ADHESIVE UNDERNEATH

PARTS TOOLS

FIXINGS TIPS
The WD40 will help spread the adhesive. Make sure that you do not
Mick F cover up the wingstay hole
which you drilled earlier.
Anthony L

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



SOME EXTRA ADHESIVE UNDERNEATH

SSSSSSSSSSSSS - vz catTerHAM. El



FINISH WITH TRIM

PARTS TOOLS

@ Rubber trim
— |

7
7
=
=7
FIXINGS TIPS
t’s best to test fit and cut Fit the wider section on the
to size before sticking. underside of the cycle wing.
Chris B Rlickhy

Hide the rubber trim join on the
inside of the cycle wing, behind the
rear leg of the wingstay. It will look
much neater.

RichT

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FINISH WITH TRIM

SSSSSSSSSSSSS - vz catTerHAm. B



FITTING THE SIDE REPEATERS

=2 | 5mm
Grommets (x2)

PARTS TOOLS
@ Side repeaters (x2)
8mm
@ Cable ties
@ Cable tie brackets (x2) — e |
@ Heat shrink

FIXINGS TIPS
EI CATERHAM Trying to feed the wire out from inside Before securing the wire to
menTHe s Bome the wingstay can be tricky. Do this before the upper wishbone, make
fitting the grommet into the wingstay hole. sure that the steering can
Rich T reach full lock without the
x2 side repeater wire snagging.
Tiago O

The side repeater holes are pre-drilled with smaller
pilot holes. Enlarge the outer pilot holes to Smm

and enlarge the centre hole to 12mm, but go slowly
as you do not want to damage the paint!

Jamie A

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE SIDE REPEATERS

= (&

SSSSSSSSSSSSS - vz caTerHAM. B




FITTING THE REAR WINGS

@ Rear wing (x2)

Pack Q| caTERHAM

REAR WINGS

This pack may cover different o

piions

useo on

LUSTRATION

RearWogs {
S T N
&) ©

Page 01

PARTS
FIXINGS
x20
x10
x30
x4

8mm

8mm

Cut the supplied piping in half and it
will be enough for both wings.
RichT

=

¢

TIPS

8mm

You may heed to clear the wing

tounting holes with a drill bit.

Chris N

A slot will heed to be cut to make way for the
radius arm. Cut with a hacksaw and neaten with

a drum sander.
Lee B

B carterHAMm.

ASSEMBLY GUIDE — SUZUKI



FITTING THE REAR WINGS

SSSSSSSSSSSSS - vz cATERHAM. &



ADD THE WING PROTECTORS

@ Wing protector (x2)

For stainless steel protectors

pack Q| c.aTeErRHAM

WING PROTECTORS STAINLESS STEEL

10 cover different options.

This pack may
paRT

useo on

ILLUSTRATION

Wing protector to
wing

O —

Between wing

Lt |

Page 101

PARTS

FIXINGS

For carbon fibre protectors

Pack P| caTerHam

WING PROTECTORS CARBON FIBRE

This pack may Cover different opions

ILLUSTRATION

-

Lt |

Page 101

TOOLS
8"
TIPS

When fitting the wing protector, start Carbon fibre protectors will not
with the top hole closest to the body. have the protective film shown.
Whilst holding the wing protector Anthony L

flat against the wing, work your way
across the top and then evenly down
the sides.

Chris B

Fosition the wing protector slightly above the
bottom edge of the wing, so that the piping
will sit flush with the bottom of the wing.

Harrison P

B caterHAM.

ASSEMBLY GUIDE — SUZUKI



ADD THE WING PROTECTORS

SSSSSSSSSSSSS - vz cAaTERHAM. &



FITTING THE REAR LIGHTS

PARTS TOOLS

@ Light cluster (x2)
76"
@ Light housing (x2)
@ Rubber gasket (x2)
@ Spacer (x4)
10mm
Bolt (x4)

@ P-clip (x2)

Gy

FIXINGS TIPS

Fixings packed in lighting box
The rear light cluster holes are pre-drilled with
smaller pilot holes. Enlarge the outer pilot holes to
10mm and enlarge the centre hole to 32mm, but go
slowly as you do not want to damage the paint.

Tiago O

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE REAR LIGHTS

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ m



FITTING THE TUNNEL CARPET

@ Carpet

PARTS TOOLS

(&

il
=
0

FIXINGS TIPS
Brake cleaner is great for You can use masking tape to prevent
removing any excess glue. glue from getting where it isn’t wanted.

John K Harry P

Make sure that you apply glue to both
the panel and the carpet, paying extra
attention to the edges.

Lee B

B caremrHAMm.

ASSEMBLY GUIDE — SUZUKI



FITTING THE TUNNEL CARPET

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ E



THIS IS A COVER UP

PARTS TOOLS

Tunnel blanking plate

Boot boards

Boot carpet

Fuel filler neck cover

Grommets (x2)

Rubber trim !

oo | %2
10mm

QOICIOIONS),

FIXINGS TIPS

57 cCATERHAM 2CHO1
FASTNER PACK - CHASSIS FIXTURE (KIT CAR ONLY) You will need to drill a pair of holes in the front of the
Please note: This pack may include extra fastners to cover different options

o [oescnrerion bR fuel filler neck cover in order to feed through your washer

" [ on o | @ (e . £ f
pump wires and washer tube from under the boot floor.

2 [Rivet 1/8"X 039" 1661-0410 4 o
Tiago O

3 Rivet 1/8” X 0.51" 1661-0414 4 C=°=

4 |Rivets/m2* x 047" 1661-0512 5 o

5 |Rivet-black5/32' X0.47" | 1610-01015 | 110 -

6 | Rivet - black 5/32" X 0.59" 1610-9931 6 ~=

7St o i | @ few

o |Sorew tommx o roso || @ (s

o |B sarose |2 | )

10 | Setscrew Panhead opzi 76227 2| G—

11 |Crade clip KR6GS 5 I@]

12 z:rfg;“aghead Pozi S:I}:h;iégrs 2 @ _

1. | Setscrew Panhead Pozi 762275 2 QO (mmm

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



THIS IS A COVER UP

catTerHAM. B

ASSEMBLY GUIDE — SUZUKI



NOW FIT THE TUNNEL TOP

Tunnel top

Gear knob

SERIAL NUMBER PACK NUMBER
57 CATERHAM ZCHo1
FASTNER PACK - CHASSIS FIXTURE (KIT CAR ONLY)
Please note: This pack may include extra fastners to cover different options
No_| DESCRIPTION PART NUMBER | QTY DRAWING,
Screw 6 x 1/2°
" [ Pan Head Pozi o8 o @ (o
2 |Rivet 18" X 039" 1661-0410 | 4 o
3 |Rivet 18" X 051" te10414 | 4 ——
4 |Rivets/az x 047 16610512 | 5 o
5 |Rivet-black5/32' X0.47 | 1610-01015 | 110 -
6 |Rvet-blacks/a2 x059° | 16109931 | & —————
Scrow Bmm X 172"
7| ipetnge mor e @ (e
Screw 10mm X 3/4°
5 | Sorew o 71080 |l @ G
g [hoseclp SGT95-12 2
9.5mm to 12mm
Setscrow Panhoad opzi
10 | gotscrow Pant 76227 2 [
11| Cradie clip KR6GS 5
Setscrew Panhead Pozi SPHMSXG5
12| Smm X 35mm moswew | 2 (@) I
Setscrew Panhead Pozi
o [gere e |: | ©  (um
Ploase nots: Drawings aro ot o scalo Page 1 of 1

PARTS

FIXINGS

Q22272277

2.5mm

54"

TOOLS

TIPS

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



NOW FIT THE TUNNEL TOP

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ m



BELT UP
- PARTsS

17mm

i

Supplied with seat belts

m :ATEHHAM@ ASSEMBLY GUIDE — SUZUKI



BELT UP

caTeRrHAM. &



FITTING THE FOUR-POINT HARNESS

@ Harness kit (x2) &
17mm

All fixings supplied with the harnesses
The buckle is attached to a lap strap and

this should be fitted to the tunnel side.
Chris N

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE FOUR-POINT HARNESS

CATERHAM.



FITTING THE ROLL OVER BAR

@ Roll over bar

e 47
Pack J | caTeERHAM ot
SrczooioR
ROLL OVER & TRACK DAY BAR SERIES 3 METRIC
This pack may to cover different options
S
[P T B P e
oo | oo | oo | 2 | e “—mmmm
Setscrew {
[R—
2| M| e | o (e I
o | ve | cumza {sovoa| 2 | natoeroersess | [ESTHNININD
e
ittt
,,,,,
s | | T | e | 2 REGEEEE (O)
Spring Washer @Y
6| o wshs | 2 o ber b « {/y
Reardiagonalsof | "\
7| wewiio | 4 | “rolovertarto | ( ()

PARTS

FIXINGS

x2
x2
X2
X2
x2
x2
x4

N
N
=
N

13mm
7mm

8mm

17mm

TOOLS

Loctite 243

TIPS

You will need to remove the rear dampers in order
to install the lower roll over bar mounting bolts.

Chris B

Fit all the bolts finger
tight and then torque

at the end.

Harry P

Begin by fitting the cap head bolts from
underneath, followed by the small hex
bolts and lastly the rear mounting bolte.

James A

B caremHam.

ASSEMBLY GUIDE — SUZUKI



FITTING THE ROLL OVER BAR

caTerHAM. B

ASSEMBLY GUIDE — SUZUKI



FITTING THE FUSE BOX COVER AND KNEE TRIM PANELS

@ Knee trim panels (LH & RH)
@ Fuse box cover

@ Velcro

PARTS

FIXINGS

Eﬂ cATERHAM

PACK NUMBER

ZCHoO1

FASTNER PACK - CHASSIS FIXTURE (KIT CAR ONLY)

Please note: This pack may include extra fastners to cover different options

5mm X 16mm

No_| DESCRIPTION PART NUMBER_| Q1Y DRAWING
1P pos s o | @ (e

2 |Rivet 18" X 0.39" te61-0410 | 4 o

3 [Rvet 18" X 051" teroas | 4 | Cf—

4 |Rivets/az x 047 1661-0512 | 5 o

5 |Rvet-black /32 X047 | 1610-01015 | 110 | (emp——

6 | Rivet - black 5/32" X 0.59" 1610-9931 | 6 —————
7 e ] @

o |Sorew tommx o rowo |10 | @ (v
. wose | 2| B

11| Cradie clip KR6GS 5 (@]

o e [ e o] @ (—
4 | Setscrew Panhead Poz . ) O (mm

Please note: Drawings are not to scale

Page 1 of 1

o> | %

TIPS

If you're fitting a 12v power socket then you will
need to push the outer plastic ring into the fuse
box cover before inserting the power socket.
John s

Apply foam tape to the flat section
of the fuse box cover and Velcro to
the four mounting tabs.

Tiago O

B caremrHAM.

ASSEMBLY GUIDE — SUZUKI



FITTING THE FUSE BOX COVER AND KNEE TRIM PANELS

SSSSSSSSSSSSS - vz caTerHAM. Bl




FITTING LEATHER SEATS

@ Seat (x2)
@ Seat base (x2)
@ Headrest (x2)

CLOTH/LEATHER SEATS ALL CARS

Tasteners

o

oplions

PART
e | am useo o

ILLUSTRATION

4 |Through seat runner,
& floor

B

””””””” Under floor

wwwwwwwwwww

© o
O,

PARTS
FIXINGS

x4

x4

x4

TOOLS
& 13mm
( 6mm
[ )
+w
TIPS

It's best to start by loosely This can be a fiddly job, s0 patience
fitting the rear bolts, followed by is key.

the fronts. Once all the bolts are Anthony L

located you can fully torque them.

Dan D

You will find it much easier to tighten
these bolts using a ball ended socket
for the rears, and a short Allen key for
the fronts.

Lee A

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



FITTING LEATHER SEATS

cAaTeERHAM. B



FITTING THE RACE SEATS

@ Seat
@ Adjustable runner

@ Fixed seat spacer ( .

PARTS TOOLS

13mm

Loctite 243

FIXINGS TIPS

For fixed seats For adjustable seats
— — Apply Loctite to the bolts which Runners / seat spacers can be
Pack M| caTeRHAM — Pack N| carerHAm e secure the runners to the seat base. fitted to seat before putting in car.
e e Chris B Mick F
S el P P e I = 1111 x4 o[ | e oo | o | rumeriosea | [EIININ x4
« oo | e sowe) « | Zpic [EON x4 i il e et B x4
Ny | © «8 Lol e o T e @ wa Loosely fit the rear bolts
. ' to help locate the front.
|- . @ x4 | e [ || o | @ @D x4 You will need to fit one thin and one P
NP .y —e 4 IR ° | . thick spacer in each corner between
the seat base and the runners,

R R ° | X3 o I except for the right front corner

T X which will need two thick washers. The fixed position seat is
o e mo [ o [ s o I x5 e T for the passenger side!
| E5vings oe oriusratvs purposes iy e are ot o scae PagEToT Chris N

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE RACE SEATS

D
L

SSSSSSSSSSSSS - vz cAaTeERHAM. B3



CONNECTING THE BATTERY - NON MASTER SWITCH

Starter motor

SERIAL NUMBER
" cATERHAM 30P012A

PARTS

FIXINGS

FASTNER PACK - MISCELLANEOUS (METRIC)

" cATERHAM 30P012A

Please note: This pack may include exira fastners to cover different options

FASTNER PACK - MISCELLANEOUS (METRIC)

z
g

DESCRIPTION PART NUMBER | Q1Y DRAWING

Please note: This pack may include exira fastners to cover different options

Bolt 1/2° X2 1/2° UNF.
4 | capnead Bottwitn piain

section & imperial threaded
section

BFCHI2X2S | 2

Bolt M8 X 50 Grade 8.8
2| Bolt with plain section & BMBX50 1
Metric threaded section

Setscrew M8 X 25
Grade 8.8

Hexagonal head & metric full
threaded section

SMBxes 2

Setscrew M8 X 20
Grade 8.8

Hexagonal head & metric ful
threaded section

sMaxz0 4

Bolt M8 X 45 Grade 8.
3| Boltwith plain section & BMBX45 3
Metric threaded section

Setscrow M6 X 20
8

Hexagon head & metric ful SMexz0 2

threaded section

threaded section

Setscrew M6 X 16
Grade 8.8

| Hexagon head & metric full SMBK1E 4
threaded section

locking mechanism

Bsanis | e | 2| ©) @D

Nut M6
Plain nut with metric thread NMPF6 2
full size

12| Plain Washer Heavy-Duty WPHMS: 13
13 | spitpin 116" X 34* e | 1| =
14| Spitpin 7/64" X 3/4* B I =
o |Me oy | o |2 | (©)
U
21 section & imperial threaded BFCH1/2X1T 1
B

Pago20(2

Please note: Drawings are not to scale

Page 1 012

10mm
13mm

10mm (x2)

WIRING KEY

o Starter motor - alternator
e Starter motor - battery positive
e Solenoid trigger wire

o Main loom feed - battery positive

TOOLS

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



CONNECTING THE BATTERY - NON MASTER SWITCH

ASSEMBLY GUIDE — SUZUKI CATEHHAM®



CONNECTING THE BATTERY - MASTER SWITCH

Starter motor

SERIAL NUMBER
" cATERHAM 30P012A

PARTS

FIXINGS

FASTNER PACK - MISCELLANEOUS (METRIC)

" cATERHAM 30P012A

Please note: This pack may include exira fastners to cover different options

FASTNER PACK - MISCELLANEOUS (METRIC)

z
g

DESCRIPTION PART NUMBER | Q1Y DRAWING

Please note: This pack may include exira fastners to cover different options

Bolt 1/2° X2 1/2° UNF.
4 | capnead Bottwitn piain

section & imperial threaded
section

BFCHI2X2S | 2

Bolt M8 X 50 Grade 8.8
2| Bolt with plain section & BMBX50 1
Metric threaded section

Setscrew M8 X 25
Grade 8.8

Hexagonal head & metric full
threaded section

SMBxes 2

Setscrew M8 X 20
Grade 8.8

Hexagonal head & metric ful
threaded section

sMaxz0 4

Bolt M8 X 45 Grade 8.
3| Boltwith plain section & BMBX45 3
Metric threaded section

Setscrow M6 X 20
8

Hexagon head & metric ful SMexz0 2

threaded section

threaded section

Setscrew M6 X 16
Grade 8.8

| Hexagon head & metric full SMBK1E 4
threaded section

locking mechanism

Bsanis | e | 2| ©) @D

Nut M6
Plain nut with metric thread NMPF6 2
full size

12| Plain Washer Heavy-Duty WPHMS: 13
13 | spitpin 116" X 34* e | 1| =
14| Spitpin 7/64" X 3/4* B I =
o |Me oy | o |2 | (©)
U
21 section & imperial threaded BFCH1/2X1T 1
B

Pago20(2

Please note: Drawings are not to scale

Page 1 012

TOOLS

10mm
13mm

10mm (x2)

WIRING KEY

o Starter motor - alternator
e Starter motor - battery master switch
e Solenoid trigger wire

o Battery master switch to battery positive

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



CONNECTING THE BATTERY - MASTER SWITCH

)

~

|
i
T I
== \\“\“ /////2 \
@ \//// L=

K @ <
c \
g =

= \ N

o Battery Master Switch Positive

= <
=\ \\ "
© @// !
- )
O) R\ \
\
\
| |
| |
’ h \‘
I\ H‘
Il
|

cAaTERHAM. B



CONNECTING THE BATTERY EARTHS

Earth cables (x2)

SERIAL NUMBER

PACK NUMBER

CATERHAM

FASTNER PACK - MISCELLANEOUS (METRIC)

Please note: This pack may include exira fastners to cover different options

No_| DESCRIPTION PART NUMBER | Q1Y DRAWING

Bolt 1/2° X2 1/2° UNF.
4 | capnead Bottwitn piain

Section & imperial threaded | BFCHI/2X2S | 2
section

Bolt M8 X 50 Grade 8.8
2| Bolt with plain section & BMBX50 1
Metric threaded section

Setscrew M8 X 25
Grade 8.8

Hexagonal head & metric full
threaded section

SMBxes 2

Setscrew M8 X 20
Grade 8.8

Hexagonal head & metric ful
threaded section

sMaxz0 4

Bolt M8 X 45 Grade 8.
3| Boltwith plain section & BMBX45 3
Metric threaded section

Setscrow M6 X 20
88 SM6X20 2

Hexagon head & metric ful

threaded section

Setscrew M8 X 16
o8 Swsxis 3

Hexagon head & metri ful

threaded section

Setscrew M6 X 16
Grade 8.8

| Hexagon head & metric full SMBK1E 4
threaded section

9| With Metric thread & Nyloc NMYF8 10
locking mechanism

With Metric thread & Nyloc NMYF6 2
locking mechanism

Q@]@]

olo/o|T|¥|§

Nut M6
Plain nut with metric thread NMPF6 2
full size

Please note: Drawings are not to scale Page 1 012

PART

S

FIXINGS

SERIAL NUMBER PACK NUMBER
CATERHAM 30P012A
FASTNER PACK - MISCELLANEOUS (METRIC)
Please note: This pack may include extra fastners to cover different options
No_| DESGRIPTION PART NUMBER | QY DRAWING
Washer M8
12| Plain Washer Heavy-Duty WPHMS: 13
13| st pin 1716 X 3/2° seinen | 1| O=—
14 | Spiit pin 7/64" X 3/4" sPreaxas | 1| O=—>
Washer 172"
Washer V8
o e on | Voo |0 | ©)
Washer 3/8° X 34
Washer M6 X 25
Washer M
Washer M5 X 20
Bolt 172 X1 UNF
Caphead bolt with plain
21 | section& imperial threaded BFCH1/2X1 !
section
Page2or2

14mm

10mm (x2)

6mm

TOOLS

TIPS

B caremrHAM.

ASSEMBLY GUIDE — SUZUKI



CONNECTING THE BATTERY EARTHS

caTerHAM. Bl

ASSEMBLY GUIDE — SUZUKI



FITTING THE WIPERS AND INTERIOR MIRROR

PARTS
@ Wiper arm (x2)
@ Wiper blade (x2)
@ Interior mirror

FIXINGS

Ensure that the wiper motor is in
the parked position before fitting

the wiper arme.
John S

TOOLS

TIPS

Now would be a good time to fill
the washer bottle with fluid and
test the washers and wipers.
Chris B

B caremHAam.

ASSEMBLY GUIDE — SUZUKI



FITTING THE WIPERS AND INTERIOR MIRROR

caTeRrHAM. B

ASSEMBLY GUIDE — SUZUKI



FITTING THE SIDE MIRRORS

PARTS TOOLS

Mirror head (x2)

Mirror mount (x2)

Grub screw (x2) ( 2.5mm

Mirror mount stud (x2)

T20
Fibre washer (x2)

OO

FIXINGS TIPS

Fixings packed with mirrors
You will need to pop off the surround and

remove the glass from the mirror housing
in order to attach the mirror mount.
Mick F

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FITTING THE SIDE MIRRORS

SSSSSSSSSSSSS - vz cAaTeERHAM. B




FILL WITH COOLANT

PARTS TOOLS

Coolant concentrate
M 17mm

FIXINGS TIPS

The bleed bolt on the top of the radiator will
need to be removed before filling the coolant.
Grant P

Coolant will flow out of the bleed

Open the heater valve by bolt hole when all the air is expelled.
pulling the cable which will Vincent M

allow the heater matrix to
fill with coolant.

Lloyd D

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FILL WITH COOLANT

IMPORTANT

~E
R

Fill expansion bottle to max mark

SSSSSSSSSSSSS - vz cAaTeRrHAM. E



THE LAST FEVW STEPS...

Your car is almost complete, but before you can drive triumphantly out of the garage (and legally, as far as
the end of your driveway) there are a few important things that need to be done. These are, bleeding the
brakes, preparing the engine for the its first grand firing-up ceremony (it will feel like that, even if you are
doing it on your own) and lastly torquing up the suspension.

So, on with bleeding the brakes which cannot be explained with a simple diagram unfortunately:

@ Assemble the things you’ll need: Brake fluid, both an 8mm and an TTmm spanner, a length of washer
hose (or similar clear plastic hose) and a waste fluid receptacle (some form of used bottle is ideal; you
won’t want to use it again after this)

Find a volunteer. They need to be able to reach and press the brake pedal whilst responding to your
instructions, so although a child could do this job, you may wish to find somebody more inclined to
listen to you.

Fill the brake master cylinder with fresh brake fluid and leave the cap off. BE CAREFUL NOT TO
SPILL ANY ONTO THE PAINTWORK; if you do, wipe it off immediately. Brake fluid will react with the
paintwork causing it to blister and peel.

Starting at the left rear corner, locate the bleed nipple on the backplate. It will have a rubber cap on it.
Remove the cap, remember where you put it, and attach the washer hose to the nipple and put the
other end in the waste bottle. This sometimes needs the hose warming up in a cup of hot water to
allow it to stretch over the nipple.

@ ® &® ®

Using the 8mm spanner, ‘crack off’ the nipple about half of a turn.

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



® ® 666 @ ®0 @

Ask your assistant to pump the pedal a few times. You should see bubbly fluid flowing through the
pipe. When the bubbles die down, ask them to hold the pedal down, then tighten the nipple back up.
Check and top up the fluid level in the reservoir as necessary.

Ask them to lift off, then pump it a couple of times, then press the pedal down and hold it down.

Crack off the nipple again and let the fluid and bubbles flow. It will stop flowing as soon as your

assistant has run out of brake pedal travel. Whilst still holding the pedal to the floor, tighten the nipple.

Repeat steps 7 and 8 until you get 100% bubble free fluid passing through the pipe, remembering to
check and top up the reservoir. You will waste quite a lot of brake fluid during this process.

Once you are satisfied that there are no more bubbles, tighten the nipple and remove the washer
hose. You can then clean any residue from the area and refit the dust cover.

Repeat steps 5-10 for the front calipers, (left then right). The front brake nipples will require an Tmm
spanner.

Although tedious, getting all the air out of the braking system is important and will give you a good,
firm brake pedal, which is what you need; not a soft spongy one like you have in a regular car. You
may need to repeat the whole process after the first drive or two (or even after the car has had a ride
on a trailer); air in the braking system is very good at hiding.

The clutch system will need to be bled using exactly the same principle as the brake system,
however you'll be pleased to learn that it's much quicker to do as there is only one bleed nipple to
expel the air from.

ASSEMBLY GUIDE — SUZUKI

cAaTERHAM. B



Brakes bled and we are ready to fire up the engine. Again, it's easier to explain in writing than draw a
diagram. The only thing you'll need for this job is to ensure that you have put some fuel in the car. The
shape of the Caterham fuel tank does not lend itself to making use of every last drop, so we recommmend
an absolute minimum of 10 litres in the tank before trying to start the car. With the tank filled, we are ready
for initialisation.

vy}

ut before anything else:
Reassure yourself the engine is full of oil.

Disconnect the inertia switch; it’s the black thing attached to the engine bay bulkhead under the
windscreen that has rublber cap on top and a plug with two wires connecting from underneath. By
disconnecting the inertia switch, the fuel pump will not work, so intentionally, the engine will not fire.

Ensure the gearbox is in neutral, then turn the ignition key and press and hold the start button.

As the engine cranks over, watch the oil pressure gauge. Keep cranking until the needle starts to
climb, then steadies out.

We now have oil pressure circulating in the engine, which means the engine is ready to be started.
Reconnect the inertia switch.
Take a deep breath, mutter 'this is it’, cross your fingers and brace yourself.

Turn the ignition key, press and hold the start button. It will take a few moments for the fuel to get
through, so do not expect an instant start.

© @O0 ®® GO

All things willing, the engine will start. Hooray! If it stops straight away, don’t worry. Try again and once
it starts give it a little rev.

B caterHAM.

ASSEMBLY GUIDE — SUZUKI



YOUR SEVEN

Jeen]aho

That’s it. Your car is complete! Well done - you have built a car; a real live car; not many people can say
that. If you remembered to put in gearbox and differential oil, and fill the system with coolant, then a
tentative edge out onto the driveway is in order. You'll need to pop the wheels on and lower it from the
axle stands and just tighten the suspension first.

Let’s just run through that quickly:
i. Put a wheel on and do the nuts up a few turns by hand (to ensure they do not cross-thread).
ii. Tighten them up the best you can with the wheels off the ground.

iii. Lower the car from the axle stands, front first; taking care that it doesn’t lean back on the axle
stands at the back (a helper might be handy).

iv. Torque the wheel nuts to 65Ibft (about 85Nm).
v. Flick back to the pages where we put the wishbones on and torque as shown

vi. That’s it, you're ready to go!
Take care and good luck with the IVA and registration process.

You will soon be experiencing the sheer pleasure of being a Caterham driver. Once again, enjoy!

ASSEMBLY GUIDE — SUZUKI

caTerHAM. B



CATERHAM:



APPENDIX

ASSEMBLY GUIDE — SUZUKI CATEHHAM@ m



FIXING PACKS

Pack A

CATERHAM

N 44
PACK NUMBER
3ACZ0001A

FRONT SUSPENSION DeDION CARS (METRIC)

This pack may include extra fasteners to cover different options

BASIC PART
ITEM pEscrIPTION | numeer | &7 USED ON ILLUSTRATION
Spring Washer Lower wishbone ‘/gb\
12 AM WSHM12 2 P |
M12 front \\ //
Anti-roll bar
13] AN Spring Washer WSHMS 6 mounting brackets & /( \
M8 upper damper N
mount -
" yan
14| AP | Washer% wssas | 2 Brake pipe e
Shake-proof ﬁb’\
)
Nyloc Nut %"
15| AR e NFYH12 | 2 Wing stay ) l,,
7
. Front brake, upright ) o
16 | AS Ni‘a‘ch':i::“/‘ NFYF1/2 | 2 | mounting (std track ] l
ONLY) = —
Drawings are for illustrative purposes only and are not to scale. Page 2 of 2

wonoER 44
Pack CATERHAM
3ACZ0001A
FRONT SUSPENSION DeDION CARS (METRIC)
This pack may include extra fasteners to cover different options
BASIC PART
ITEM pEscripToN | numser | &7 USED ON ILLUSTRATION
Bolt M12 x 100 Lower wishbone
T A | R o | 2 | toverueene ||| NI
Bolt M12 x 65 Lower wishbone
2 AB Grade 10.9 BM12X65 2 -
Bolt M10 x 65 Upper wishbone
3 | AC Grade 10.9 BM10X65 2 rear
Bolt M10 x 60 Upper wishbone
4 AD Grade 10.9 BM10X60 2 -
Bolt M8 x 40 Anti-roll bar
| = Grade 109 BMBX40 4 mounting brackets
Plain Nut M14 Temporary use to
I ui
6 | AF 1.5 thread NMPH14 1 help lock upper
wishbone ball joint
L ishb GRS
7 | AG | NylocNutM12 | NMYF12 2 ower wishbone l
rear / _
_7
PN
8 AH | Nyloc NutM10 | NMYF10 4 Upper wishbone ) l
-~ __
Plain Washer //\\
9 AJ M12 WPCM12 | 18 Lower wishbone [ |
Chamfered \\ //
Plain Washer : -
10 | AK M8 WPHM8 | 4 Gl '/<>\‘
Heavy duty mounting brackets \\ /
Plain Washer //ﬂ\
11| AL XA WPH3/8 | 2 Brake pipe V)
Heavy duty \\
Drawings are for illustrative purposes only and are not to scale. Page 1 of 2

2 caterHAM.

ASSEMBLY GUIDE — SUZUKI



FIXING PACKS

Pack C

CATERHAM

nonoER 45
PACK NUMBER
3ACZ0003A

LIGHTING & HORNS

BASIC PART
ITEM pEscrIPTION | numser | &7 USED ON ILLUSTRATION
Screw 10 x %" Indictor assembly to W
71080
L ce Black Supaflange 6 indicator pod
2 | e | soewsxw 107 , | Side repeater earth M
Black Supaflange on wingstay
3 cC | Sorew12x 1%" 71079 4 Rear light c!uster 0 "
Self tapping upper fixing *‘.‘r/‘
Screw 12 x 1" Rear light cluster A
71078 - S I
4| ¢cb Self tapping 4 lower fixing Ef/ [
Horn bracket to
steering rack
Nyloc Nut M6 NMYF
5 EE vioe R 6 2 platform @
(160/270/310)
Plain Wash Horn bracket to .
ain Washer ; N
6 | cF ” WPH14 | 2 SHEEINE) e ( )
Heavy duty platform T/
(160/270/310)
Through steering
Bolt M8 x 5 rack platform & /
(420)
70\
. 7~
8 | on | PAWasher | wepgig | 2 | Bolt head/nut \C ) )
;. N
9| cl Ny"h’ﬂcaNm NMYFS | 1 Homn bolt
—7

Drawings are for illustrative purposes only and are not to scale.

Page 1 of 1

NunER 55
Pack CATERHAM
3ACZ0002B
RELEASED NOV-19
STEERING DeDION CARS (METRIC)
This pack may include extra fasteners to cover different options
BASIC PART
ITEM pescriPTioN | numeer | @TY USED ON ILLUSTRATION
Caphead Bolt o
1| BA M6 x 70 BMCH6X70 | 4 Rack clamps [ 111 Turuu
DIN 912
2 BB Bolt %" x 14" | BF1/4X1.1/2 2 Column clamp @:[Mﬂﬂmm
Bolt M8 x 40 Column to rack :mmmﬂmﬂ[[mm
BM8X40
3 ze Grade 10.9 2 universal joint
Nyloc Nut %" 3
4 | BD Half height NFYH1/2 1 | Steering wheel boss
5 BE Plain Nut %" NFPF1/2 2 Track rod lock nut
Plain Nut %" Column clamp
. NFPFH7/16 L)
6 el Half height L grubscrew locknut \\\\/
7 BG Nyloc Nut M8 NMYF8 2 COl.umn to.rffwk
universal joint
8 BH Nyloc Nut M6 NMYF6 4 | Steering rack clamps @
Plain Washer //;;\\
9 BJ %" X 1%" WPH1/2 1 | Steering wheel boss | | ( )
Chamfered \\\ /
Plain Washer
10 BK w WPH1/4 6 REES GRS S
Heavy duty column clamp
Spring Washer % N
1| BL Heavy duty WSH1/4 2 Column clamp
Drawings are for illustrative purposes only and are not to scale. Page 1 of 1

ASSEMBLY GUIDE — SUZUKI

cAaTeERHAM.



FIXING PACKS

NumBER 44
Pack CATERHAM
3ACZ0004A
COOLING SIGMA
This pack may include extra fasteners to cover different options
BASIC PART
ITEM pEscrIPTION | numeer | 8T USED ON ILLUSTRATION
Plain Washer . /
12 DL 1/4"x7/8" WPH1/4X7/8 1 Expansion tank | m\\
Heavy duty bracket \\ //
Spring Washer 8 x Radiator bobbin N
13 | DM 5/16 WSH5/17 9 X \))
Heavy duty 1 x Expansion tank \—/
2 x U shape hose to /L,‘Liwf
Hose Clip water rail / \
14| DN 30 - 40mm SGT2540 | 6 |y, Top radiator hose \ J
2 x Bottom radiator hose \X:z S
1 x Engine outlet to
Hose Clip big T piece
SGT23-35
15 e 23-35mm 2 1 x Engine outlet to
heater inlet
6 x Heater inlet/outlet
3 x Big T-piece
Hose Clip 1 x Expansion tank
16 DP 17 - 25mm SGT16-25 18 2 x Modine
4 x Dry Sump
2 x Submarine
Hose Clip Expansion tank
SGT8-16
7 e 8-16mm 6 small T-piece
Rivet - Black q
18 | DR o327 X 047" 1610-01015 | 12 Cowling flap
Drawings are for illustrative purposes only and are not to scale. Page 1 of 2

nonoER 44
Pack CATERHAM
3ACZ0004A
COOLING SIGMA
This pack may include extra fasteners to cover different options
BASIC PART
ITEM pEscrIPTION | numser | OTY USED ON ILLUSTRATION
Bolt M8 X 50 Expansion tank f
! 2a Grade 8.8 BMBX50 ! bracket to chassis E '—IMHMMMM
Setscrew  1/4" Expansion tank to
2 | DB X 3/4" SF1/axs/a | 1 bracket @mﬂmm
Setscrew M8X20 A
3 | DC Grade 8.8 SM6X20 4 | SV radiator bracket Em]mﬂﬂ
Bolt M6 X 16 with
4 DD square section 30Z1072A 4 | Fan brackets to fan
5 DE Setscrew MBX16 | oo e 1o 4 Fan to radiator ,‘/7 ﬂmmmmmmﬂm
Panhead Pozi cowling - SV only % L
x4 Fan to radiator
6 DF Nyloc Nut M6 NMYF6 8 [x4 SV radiator @
bracket
7 DG Plain Nut M8 NMPF8 8 Radiator bobbin
8 | DH | NylocNut1/4" | NFYF1/4 1 Expansion tank () T
bracket >~ —
8 x SV rad bracket —
Plain Washer 1/4" 4 x Fan fixings N
WPH1/4 (@)
9 2 Heavy duty 3 11« Expansion tank \if/
braket -
Plain Washer A A -
10| DJ 5/16" WPH5/16 4 IR BT ‘/ /\/\J
Heavy duty back \\,///
Plain Washer " : e
11 | DK 5/16" X 7/8" WPHs/17X7/8 | 4 Radi=ogbebby | f\\‘
Heavy duty front \\ //
Drawings are for illustrative purposes only and are not to scale. Page 1 of 2

B carterHAM.

ASSEMBLY GUIDE — SUZUKI



FIXING PACKS

Pack L

CATERHAM

s 62
PACK NUMBER
3ACZ0012A

CLOTH/LEATHER SEATS ALL CARS

This pack may include extra fasteners to cover different options

BASIC PART
TEM pescripTioN | numeer | 9TY USED ON ILLUSTRATION
Caphead Bolt
1 LA M8 X 20 SMCH8X20 | 4 Through seat runner Eﬁm}mﬂﬂm
Grade 12.9 & floor
Nyloc Nut —
2 Ve NMYFE | 4 Under floor . D
Plain Washer /{, \. \
3| LC M8 X 30 WPHEX30 | 4 Under floor \\J /I

Drawings are for illustrative purposes on

y and are not to scale.

Page 1 of 1

MUNGER 47
Pack CATERHAM
3ACZ0010A
ROLL OVER & TRACK DAY BAR SERIES 3 METRIC
This pack may include extra fasteners to cover different options
BASIC PART
ITEM pescriPTioN | numeer | @7 USED ON ILLUSTRATION
Rear diagonals of b
1 JA BoGanA; eog 860 BM10X60 2 roll over bar to t '—Mﬂﬂ]ﬂﬂﬂm
mounting brackets
Setscrew Roll over bar bracket — m
2 JB M8 X 20 SM8X20 2 i { | [T
Grade 8.8 to chassis ’
3| Jc Cf\jl’rgfzi"“ BMCH10x20[ 2 | Roll over bar boss @mmm
Nyloc Nut Rear diagonals of =
4 | JD o NMYF10 | 2 roll over bar to e); @
mounting brackets
Plain Washer Roll over bar bracket / \
5 JE M8 WPHM8 2 5 [ )
to chassis \\ J
Spring Washer Roll over bar bracket //i
6 47 M8 WSHMg 2 to chassis M
) Rear diagonals of PN
7 | g | P Washer | om0 | 4 roll over bar to \/ )
M10 ) )
mounting brackets ~__
Drawings are for illustrative purposes only and are not to scale. Page 1 of 1

ASSEMBLY GUIDE — SUZUKI

cAaTeERHAM.



FIXING PACKS

Pack N

SERIAL 64
NUMBER

CATERHAM

PACK NUMBER

3ACZ0014A

SEATS ADJUSTABLE TILLETT RACING

This pack may include extra fasteners to cover different options

BASIC PART
ITEM pESCRIPTION | numser | @7 USED ON ILLUSTRATION
Caphead Bolt W}
1 NA M8 X 25 BMCH8X25 | 4 Runner to seat @
Caphead Bolt
2 NB M8 X 20 SMCH8X20 | 4 Runner to floor @Wm
Washer
3| NC | g6 x11an |WPSIOXLU4] 4 Under floor @
o J —
Nyloc Nut -
4 | ND 8 NMYF8 4 Under floor
Spacer Black
5 |BINE Plastic ™2 3 Seat spacer ‘
Spacer Black
6 | NF Plastic ™w3 5 Seat spacer |

Drawings are for illustrative purposes on

y and are not to scale.

Page 1 of 1

MuNER 63
Pack CATERHAM
3ACZ0013A
SEATS FIXED TILLETT RACING
This pack may include extra fasteners to cover different options
BASIC PART
ITEM pescripTion | numeer | @7 USED ON ILLUSTRATION
Caphead Bolt Spacer box section
BMCH8X25
! iR M8 X 25 4 to seat
Caphead Bolt Floor to rivnut in
SMCH8X20
2 (mi= M8 X 20 4 spacer box section @Mm
Spring Washer ‘//zb\
3 MC 5/16" WSH5/16 8 Bolt heads \‘\//‘
Washer
4 | MD | ggrxqqar |WPOOXILIA) 4 Under floor @
Washer Spacer box section / N
5 ME M8 X 18 WPM8X18X1| 4 y—— { )
7 MF Spa;lz’sgclad( TW2 3 Seat spacer ‘
8 MG Spa;lzrs(?clad( TW3 5 Seat spacer |
Drawings are for illustrative purposes only and are not to scale. Page 1 of 1

B caremrHAaMm.

ASSEMBLY GUIDE — SUZUKI




FIXING PACKS

Pack O

CATERHAM

SERIAL
NUMBER

PACK NUMBER

3ACZ0015A

Pack P

WING PROTECTORS STAINLESS STEEL

CATERHAM

SERIAL
NUMBER

PACK NUMBER
3ACZ0016A

This pack may include extra fasteners to cover different options

WING PROTECTORS CARBON FIBRE

This pack may include extra fasteners to cover different options

BASIC PART
ITEM pescripTion | numeer | @TY USED ON ILLUSTRATION
Rivet Wing protector to :D:
1 OA 1/8" X 0.51" 1661-0414 | 30 opass =
N Between wing
2 OB Wing Piping 76901 2m .
protector and wing

Drawings are for illustrative purposes on

y and are not to scale.

Page 1 of 1

BASIC PART
ITEM pescripTion | numeer | @TY USED ON ILLUSTRATION
1 PA Rlv"et Black“ 1610:01049 | 30 Wing prptector to
1/8" X 0.51 wing
2 PB Wing Piping 76901 2m B Wlng.
protector and wing

Drawings are for illustrative purposes on

y and are not to scale.

Page 1 of 1

ASSEMBLY GUIDE — SUZUKI

cAaTERHAM. B



FIXING PACKS

SERIAL

31 SERIAL NUMBER PACK NUMBER
Pack Q :ATEHHAM PACK NUMBER :ATEHHAM

3ACZ0017A 57 ZCHO1
REAR WINGS FASTNER PACK - CHASSIS FIXTURE (KIT CAR ONLY)
This pack may include extra fasteners to cover different options Please note: This pack may include extra fastners to cover different options
BASIC PART
'TEM | pescripTion | numser | 9TV USED ON ILLUSTRATION No |DESCRIPTION PART NUMBER | QTY DRAWING
Screw 6 x 1/2" R U Y
1] QA S,;tssir;gv smsx20 | 20 Rear Wings @Wm T | Pan Head Pozi PD8 6 @
. - 2 |Rivet 1/8" X 0.39" 1661-0410 4 GI-‘-iI:
2 QB Nylt;/lcsNul NMYFS5 10 Rear W|Egcs)tthrough :i,l
/, < 3 |Rivet1/8" X 0.51" 1661-0414 4 o
3 QcC F:ﬂgy;l(a;;ﬁr WP3/16X3/4| 30 Wing washers Q |
_7_/ 4 Rivet 5/32" X 0.47" 1661-0512 5 Q:I::bz>
Wing Piping Between wing and
4 | Qb 114X 1" 76902 | 4m body T 5 | Rivet - black 5/32" X 0.47" 1610-01015 | 110 (ﬁ——‘—‘-”
Drawings are for illustrative purposes only and are not to scale. Page 1 of 1
6 Rivet — black 5/32" X 0.59" 1610-9931 6 _:
Screw 8mm X 1/2" M
7 superflange ror7 4 .
g | Screw 10mmX3/4 71080 14 ‘ M
superflange
g |hoseclip SGT 9.5-12 2
9.5mm to 12mm .
Setscrew Panhead opzi
10 | Soscrew Pan 76227 2 (o
11 Cradle clip KR6GS 5 I@]
Setscrew Panhead Pozi SPHM5X35
12
5mm X 35mm map sensor

Setscrew Panhead Pozi
13 5mm X 16mm 76227S 2

Q|0

(i
(oot

Please note: Drawings are not to scale Page 1 of 1

m CATEHHAM@ ASSEMBLY GUIDE — SUZUKI



FIXING PACKS

Pack 74

CATERHAM

SERIAL
NUMBER

PACK NUMBER

3G0Z0001A

Pack 74

FASTENER PACK - SEVEN 160/165 LIVE AXLE & A-FRAME

CATERHAM

SERIAL
NUMBER

PACK NUMBER

3G0Z0001A

This pack may include extra fasteners to cover different options

FASTENER PACK - SEVEN 160/165 LIVE AXLE & A-FRAME

This pack may include extra fasteners to cover different options

BASIC PART
ITEM pescripTion | numeer | @Y USED ON ILLUSTRATION
]
Bolt M12 X 100 Drop bracket to m mm
L Grade 10.9 BM12x100 | 2 A-Frame — mmm‘ ‘
Bolt M12 X 65 Drop bracket t - M il
olt rop bracket to ( ‘
2 Grade 8.8 3Gz2002A 2 chassis — m]‘mﬂmmm
(.
—
Bolt 1/2" X 2.3/4" . -
3 Grade 10.0 BF1/2X2.3/4 | 1 A-frame to diff - mﬂwmmﬂﬂ
(.
Bolt M10 X 130 |
: Grade 09 | 702 | 2 | Damper | oo
Caphead .
5 wioxro | sozzoun | o | Radusamito MM
Grade 8.8 chassis
Caphead Drop bracket to { [ {
6 M6 X 45 BMCH6X45 | 4 [chassis through ARB [ﬂﬂﬁﬂﬂﬂﬂﬂﬂ]m
Grade 10.9 mount
Drop bracket to A- //7-’;\
7 NymzN“t NMYF12 | 4 | fram & drop bracket :\ik‘*' y)
to chassis —
Half Nyloc ) N S
8 172" UNF NFYH1/2 1 A-frame to diff \\\\ /u J 1
9 Ny:\;ﬁoN”t 3672023 | 4 Damper
Nyloc Nut NMYF6 S x —\
10 M6 4 | Drop bracket fixings [ U
Plain Washer
11 M12 3GZ2006A [ 13
Form A
Drawings are for illustrative purposes only and are not to scale. Page 1 of 2

BASIC PART
ITEM pescripTion | numeer | @Y USED ON ILLUSTRATION
Plain Washer /// \\.‘
12 M12X1.5X30 | WPHM12 2 [ )
Form C ‘\ - //
Plain Wash ) /"‘\.\w
13 e | weH12 | 16 | A-frame spacing e )
1/2 \ N/ )
NS
Washer ///;\\ N
14 M10X 1.6 X 30 | 3GZ2007A | 6 Damper L))
Penny Washer \\T:, /
Plain Wash :
15 alnMGas er WPHM6 8 | Drop bracket fixings (C))
\\-)
Shakeproof
16 Washer WSS3/8 1
3/8"ID
Nylon Washer \
17 17.5X 32 X Amm| 22021463 2 A-frame )
Drawings are for illustrative purposes only and are not to scale. Page 2 of 2

CATERHAM:




FIXING PACKS

SERIAL NUMBER

20 CATERHAM

PACK NUMBER

30P012A

SERIAL NUMBER

2 CATERHAM

FASTNER PACK - MISCELLANEOUS (METRIC)

PACK NUMBER

30P012A

Please note: This pack may include extra fastners to cover different options

FASTNER PACK - MISCELLANEOUS (METRIC)

No

DESCRIPTION

PART NUMBER

QTY

DRAWING

Please note: This pack may include extra fastners to cover different options

Bolt 172" X2 1/2" UNF
Caphead Bolt with plain
section & imperial threaded
section

BFCH1/2X2.5

[T

Bolt M8 X 50 Grade 8.8
Bolt with plain section &
Metric threaded section

BM8X50

Bolt M8 X 45 Grade 8.8
Bolt with plain section &
Metric threaded section

BM8X45

Setscrew M8 X 25

Grade 8.8

Hexagonal head & metric full
threaded section

SM8X25

Setscrew M8 X 20

Grade 8.8

Hexagonal head & metric full
threaded section

SM8X20

Setscrew M6 X 20

Grade 8.8

Hexagon head & metric full
threaded section

SM6X20

Setscrew M8 X 16

Grade 8.8

Hexagon head & metric full
threaded section

SM8X16

Setscrew M6 X 16

Grade 8.8

Hexagon head & metric full
threaded section

SM6X16

Nut M8
With Metric thread & Nyloc
locking mechanism

NMYF8

10

Nut M6
With Metric thread & Nyloc
locking mechanism

NMYF6

11

Nut M6
Plain nut with metric thread
full size

NMPF6

No | DESCRIPTION PART NUMBER | QTY DRAWING
Washer M8
12 Plain Washer Heavy-Duty WPHM8 13 @
13 | Split pin 1/16" X 3/4" SP1/16X3/4 1 C——x>
14 | Split pin 7/64" X 3/4" SP7/64X3/4 1 Ce——
Washer 1/2"
15 Spring Washer Heavy-Duty WSH1/2 2 @
Washer M8
16 Spring Washer Heavy-Duty WSHM8 3 @
Washer 3/8" X 3/4"
7 Plain Washer Heavy-Duty WPH3/8 6 @
Washer M6 X 25
18 Plain Washer Heavy-Duty WPHMEX25 2 @
Washer M6
1 Plain Washer Heavy-Duty WPHM6 8 @
Washer M5 X 20
20 Plain Washer Heavy-Duty WPHMSX20 ! @
Bolt 1/2" X 1" UNF
21 Caphead bolt with plain BECH1/2X1 1 |%MMHMMMM

section & imperial threaded
section

Please note: Drawings are not to scale

Page 2 of 2

Please note: Drawings are not to scale

Page 1 of 2

B caremHAam.

ASSEMBLY GUIDE — SUZUKI




CATERHAM:

Caterham Cars Limited, 2-3 Kennet Road, Dartford, Kent, DA1 4QN
+44 (0) 1322 625800

CATERHAMCARS-COM

‘ /CaterhamCars . (@caterhamcars . caterhamcarsltd

Content is subject to change without notice.
© Caterham 2022 | Edition1104/22
Images are for illustrative purposes only.



